

DEKRA EXAM GmbH · Postfach 10 27 48 · 44727 Bochum

Greifzug Hebezeugbau GmbH  
 Mr Reiser-Deligny  
 Scheidtbachstr. 19-21  
 51469 Bergisch-Gladbach

**DEKRA EXAM GmbH**  
 Testing Laboratory for Component Safety  
 -Rope Testing Centre-

Dinnendahlstraße 9  
 44809 Bochum  
 Telefon +49 234 3696 0  
 Telefax +49 234 3696 201

Kontakt Volker Mühlenbruch  
 Phone (ext.) +49 234 3696 218  
 Fax (ext.) +49 234 3696 201  
 E-Mail volker.muehlenbruch@dekra.com  
 Date 14.01.2011

Our reference PfB-Mb/St  
 Your reference  
 Your message

## Guided type fall arresters including rigid anchor lines

Dear Mr. Reiser-Deligny,

This is to inform you that the technical tests beyond EN 353:2002 of the guided type fall arresters including a rigid anchor line made of steel and aluminium as listed in table 1 below in accordance with the „recommendation for use“ CNB/P/11.073 of VG11 have been completed with a positive result.

Table 1: guided type fall arresters with catch device

type	material rail <sup>*1)</sup>	Guided type fall arrester type
A12	FVZ	AL-D
A12	V4A	AL-D
AL2	Alu	AL-D
A11	FVZ	Typ 300
A11	V4A	Typ 300
A11	FVZ	Typ 300F
A11	V4A	Typ 300F

<sup>\*1)</sup> FVZ = hot-dip galvanised, V4A = corrosion-resistant steel, Alu = aluminium

Letter dd. 14.01.2011, Greifzug Hebezeugbau GmbH

Additionally the end-stops of the guided type fall arresters including a rigid anchor line listed in table 2 below were tested in accordance with the „recommendation for use“ CNB/P/11.073 of VG11 with a positive result.

Table 2: locking devices of the rigid anchor line

system	material rail <sup>*)</sup>	End stop
AL2	Alu	releasable
AL2	Alu	non-releasable
A12	FVZ/V4A	non-releasable
A12	FVZ/V4A	releasable DS
A11	FVZ/V4A	releasable "new"
A11	FVZ/V4A	non-releasable "new"

<sup>\*)</sup> FVZ = hot-dip galvanised, V4A = corrosion-resistant steel, Alu = aluminium

The test report as well as the certificate for the tests performed will be issued after receiving and reviewing the necessary documentation (instruction for use and assembly instructions).

Note:


The test results listed above refer exclusively to the submitted and used test items only.

This letter does not authorise to apply the CE Marking to the products that conform to the types examined.

Yours sincerely

DEKRA EXAM GmbH

  
Mühlenbruch

  
Stickdorn